






LOST IN THE WOODS!!

  The monsoon was fast approaching
  Dark clouds gathered over the skies
  The mystic woods beckoned me
	 	 To	come	to	their	abode	and	fly

   Out I set with my camera
   To capture a winged beauty
   What I did not foresee
   Was the magic of the woods and it’s majesty

	 	 I	followed	the	birds	and	the	butterflies
  Unmindful of the jungle moods
  Within no time I found myself
  Lost in the woods!!

   I was scared and I panicked
   Knowing not what to do
   Mother Nature told me not be scared and be true
   She said she would guide me and 
   tell me what to do 

  The dark woods and the beasts
  I found to be friends
  How unlike humans
  Who turn foes and rarely friends!
[...]
On Deepawali day i.e on 30th October, the noise levels from 22:00 to 24:00 Hrs exceeds the 
permissible limits due to bursting of fire crackers nearby and vehicular movement. 

City : Margao 
Latitude & Longitude : 15016’25’N, 73057’29’E
Climate/Meteorology: Tropical Monsoon Climate
Population:  1,06,528 as per 2011 census
Major land use: Urban
Monitoring Location: Municipality Garden
Description of Monitoring Site: Commercial
Activities around the monitoring location: Vehicle Movement 



97

Data/Observations:
Noise level during Deepawali festival, 2016:

Location D : Margao Normal Day (24-10-2016) Deepawali Day (30-10-2016)
Time duration Lmin Lmax Leq dB(A) Lmin Lmax Leq dB(A)

18:00 to 19:00 Hr 41.4 103.0 75.6 31.0 94.9 72.7

19:00 to 20:00 Hr 46.4 102.0 74.0 56.9 84.7 64.9

20:00 to 21:00 Hr 44.7 91.9 73.1 55.3 81.8 64.1

21:00 to 22:00 Hr 44.0 90.7 71.3 53.2 82.2 64.3

22:00 to 23:00 Hr 40.7 78.0 55.8 48.3 77.8 60.1

23:00 to 24:00 Hr 46.0 58.7 47.8 43.1 75.1 57.2

Results: On normal day monitoring i.e on 24th October, considering the day time and night time 
noise level limits i.e 75 dB for monitoring conducted between 18:00 to 22:00 Hrs and 65 dB for monitoring 
conducted between 22:00 to 24:00 Hrs, the noise levels were found to be within permissible limit. 

Also on Deepawali day i.e on 30th October, the noise levels were found to be within permissible 
limit. 

As per the Noise Pollution (Regulation and Control) rules 2000, A person may, if the noise level 
exceeds the ambient noise standards by 10 dB(A) or more given in the corresponding columns against 
any area/zone [or, if there is a violation of any provision of these rules regarding restrictions imposed 
during night time], make a complaint to the authority.

6.5 PERFORMANCE EVALUATION stUDIes oF eFFLUent tReAtMent PLAnts 
oPeRAtInG In GoA ConDUCteD DURInG 2016-17
The Board conducted the performance evaluation study of the following 5 treatment plants.

1. EFFLUENT TREATMENT PLANT – M/S GKB HI TECH LENSES PVT LTD, PLOT NO. 17a, 
TIVIM INDUSTRIAL ESTATE, KARASWADA, MAPUSA-GOA from 12.10.16 TO 13.10.16 (24hrs)

The following are the observations, summary, conclusions and recommendations:

A.  The unit has installed Effluent Treatment Plant of capacity 50 KLD and for which the ETP 
performance study was conducted to ascertain the quality of treated waste water and its compliance with 
the consent parameter limits under water Act. Goa State Pollution Control Board has conducted 24 hrs 
composite sample collection and monitored the effluent treatment plant from 12th October 2016 to 13th 
October 2016. The said unit operates the effluent treatment plant to treat the waste water generated from 
hard coating department and surfacing department. The ETP received 27 KLD of waste water during the 
monitoring period from 12th October 2016 to 13th October 2016. 

       
B. sUMMARY AnD ConCLUsIons:

The Industry has designed an Effluent Treatment Plant to treat 50 KLD, however, only 27 KLD 
of waste water were generated during monitoring period.

The analysis reports indicate that the final treated effluent is meeting the standards laid down 
in the consent order.

The waste water generated from the industry is treated in effluent treatment plant designed with 
Bio-Tower. The alkaline raw effluent collected in Collection tank cum neutralisation tank is neutralised 
with Hydrochloric acid and then pumped into Primary Settling tank where alum dosing is done. Primary 



98

treated effluent is then pumped into Bio-Tower, where the effluent is passed through Bio film media and 
finally through sand filter and carbon filter. The treated water is stored in final treated water tank and 
further it is used for gardening.

  
Approximately 250 Kg of dry sludge is stored in the unit premises and approximately 300 Kg of 

wet sludge is present in the sludge drying beds. 

The flow meter is installed for treated waste water generated and records are maintained.  

Analysis reports of Final effluent collected from 24 hours during operation of plant 
indicates that the consent parameters comply with the prescribed standard limits.

C. ReCoMMenDAtIons: 

a. The unit should analyse dry sludge stored in their premises and make a 
provision for its disposal.

2.  SEWAGE TREATMENT PLANT – M/S. R & H SPACES PVT. LTD. (HYATT PLACE) 
PLOT NO. 169/7, OLD CADASTAL SR. NO. 95, CANDOLIM BARDEZ - GOA – GOA 
from 16.12.16 to 17.12.16 (24hrs)

The following are the observations, summary, conclusions and recommendations:

A.  The unit has commissioned their Sewage Treatment Plant, and for which the STP performance 
study was conducted to ascertain the quality of treated waste water and its compliance with the consent 
parameter limits under water Act. Goa State Pollution Control Board has conducted 24 hrs composite 
sample collection and monitored the sewage treatment plant of capacity 116.0 KLD from 16th December 
2016 to 17th December 2016. The said unit has installed and operates the Sewage treatment Plant to treat 
the waste water generated from kitchen, toilets and bath rooms. The STP received 38.0 KLD of waste water 
during the monitoring period from 16th December 2016 to 17th December 2016. 

B.  sUMMARY AnD ConCLUsIons:

 a. The hotel has 120 rooms, 1 restaurant with seating capacity of 120 persons and swimming pool 
of capacity 194 m3.



99

 b. The hotel has designed a Sewage Treatment Plant to treat 116 KLD of waste water, however, 
only 38 KLD of waste water were generated during monitoring period as the hotel occupancy was 
86%.

 c. The kitchen waste water via oil & grease trap and the domestic waste water are collected as 
the raw effluent in Collection tank is pumped in to Aeration Tank I & II for aeration. The aeration 
overflow is taken into Secondary Clarifier & Tertiary Clarifier for settling & further it is passed 
through sand filter and carbon filter followed by UV System for disinfection. The treated water 
is stored in final treated water tank and further it is used for toilet flushing and for green belt 
development within the hotel premises and gardening (approx. 929 m2).  

 d. The analysis reports indicate that MLSS, MLVSS & DO in the Aeration Tank are 1200 mg/l, 265 
mg/l and 1.3 mg/l respectively.

 e. The settleability test shown settled volume of sludge of apprx. 550ml/l, e.i. 55% of sludge in the 
Aeration tank and calculated SVI was 458ml/g which indicates high amount of untreated sludge 
present in the Aeration tank. 

 f. The activated sludge plant was operating at F/M ratio at 0.95 per day.
 a. As informed the sludge is disposed through night soil tanker in STP plant at Tonca. From the 

record available, the quantum of the sludge generated and disposed from 02.12.16 to 14.12.16 
was approx. 40 KL. 

 b. The flow meter is installed for treated waste water generated and records are maintained.  
 c. Analysis reports of Final effluent collected from 24 hours during operation of plant indicates that 

the consent parameters comply with the prescribed standard limits. However, high amount of 
untreated sludge remains in the aeration tank indicates low DO. 

C.  ReCoMMenDAtIons 
 a. Since in an aeration tank, DO value is low and the settled volume sludge & calculated SVI is in 

excess, indicates high amount of untreated sludge remains in the Aeration tank. The sludge in the 
aeration tank needs to be treated by increasing aeration to enhance DO and by maintaining the 
sludge volume in the aeration tank. 

Photographs showing the various stages of STP

Bar screen Chamber



100

Clarifier

Pressure Sand Filter, Activated Carbon Filter & UV System

3.         EFFLUENT  TREATMENT PLANT – HINDUSTAN WASTE TREATMENT PVT.LTD, 
AT MSW SITE SALIGAO, BARDEZ, NORTH GOA Monitored on   07-12-2016 TO 
08-12-2016 (24hrs)

A. sUMMARY AnD ConCLUsIons. 
 a. The Industry has designed an Effluent Treatment Plant to treat 100 M3/D, however, only 

46.4 KLD of waste water were generated during monitoring period.
 b. The analysis reports indicate that the final treated effluent is meeting the standards laid 

down in the consent order.
 c. The waste water generated from the industry is treated in well designed effluent treatment 

plant. The raw effluent is collected in equalization tank and waste water is pumped in to pH 
correction Tank (1) where pH is adjusted by adding Ferric Chloride (Fecl3) polyelectrolyte. 
The waste water is sent for Sludge Blanket Clarifier (High Rate Solid Contact clarifier). The 



101

overflow from Sludge Blanket Clarifier (HRSCC) is going into pH correction tank by using 
HCL (if required). Then further it goes in to Membrane Bio Reactor (MBR).The retention 
time in MBR is 19.50 hrs. From the MBR it is collected in collection tank (Recycle Tank) 
from collection tank same is further taken for Washing and toilet flushing and gardening 
within the premises.   

 d. The analysis reports indicate that MLSS & DO in the  Aeration Tank is 4580 mg/l and 
DO is 4.0 mg/l and it shows that sludge development in aeration tank is achieving the 
required quantity ie. 3000 mg/l- 6000mg/l., and DO 2.0 to 4.0 mg/l. As per (MBR process) 
indicating that Aeration is sufficient to develop the MLSS and DO.  

 e.  The activated sludge plant was operating at F/M ratio at 0.6 per day respectively. The 
standard for F/M ration for MBR  treatment system will be 0.1 to 0.18

 f. The F/M ratio is high in Effluent treatment plant as per the standard for F/M ratio.
 g.  The quantum of the sludge generated was not recorded.  
 h. The Nitrate-Nitrogen parameter indicates that Final Effluent value is greater than Raw 

effluent.    
 i. The sludge generated from Sludge Blanket Clarifier. This sludge contains polymer as it 

is a chemical sludge and sludge generated from MBR is Biological sludge. Both these 
sludge is collected in collection sump and then it is pumped in the Centrifuge for drying. 
The sludge after dried is mixed with compost and the same is sent to fertilizer company 
ie. ZACL.

 j. Analysis reports of Final effluent collected from 24 hours during operation of plant indicates 
that the consent parameters comply with the prescribed standard limits. The F/M ratio is 
low due to low due to less quantity of waste water generation from the facilities. 

ReCoMMenDAtIons 
 a. The flow meters should be installed for influent (inflow) before taking it for treatment.  
 b. Records should be maintained of the sludge generated and disposed.  
 c. A mechanism or process for removing scum, grease, and floatables should be provided 

before the equalization tank.
 d. Tree plantation should be continued during monsoon period within the premises in order 

to develop green belt in the surrounding areas.
 e. The ETP plant can be operated /upgraded on full load which is designed for 100 KLD for 

treatment of waste water generated.
 f. The nitrate-Nitrogen value in the final treated effluent is higher than raw effluent although 

no limits are given in the consent may please be clarify in case the water finds its way in 
to nearby water bodies.

 g. The ETP sludge sample should be analysed in the Environmental approved lab and report 
should be submitted to Board.

 h. The party should ensure continuous operations of ETP plant to maintain the parameters 
within the stipulated limits as per the consent order issued by the Board. 

 i. An alarm system for control of non-functioning of ETP units should be installed at the 
plant.

 j. The party should install Online monitoring system to monitor the relevant parameters for 
ETP as per the consent order issued by GSPCB.    

 k. An adequate storage should be provided for partially/treated water not meeting the 
prescribed standard for re-treatment of the waste water.



102



103

4.     EFFLUENT TREATMENT PLANT – ESTEEM INDUSTRIES PVT. LTD; & VIC 
INDUSTRIES, PISSURLEM  INDUSTRIALESTATE, PISSURLEM, SATTARI - GOA 
Monitored on  09-12-2016 TO 10-12-2016 (24hrs)

sUMMARY AnD ConCLUsIons
 a. The Industry has designed an Effluent Treatment Plant to treat 100 M3/D, however,   only 31.5 

KLD of waste water were generated during monitoring period.
 b. During the day of monitoring the products manufactured and raw materials are collected from the 

both the industrial units.
 c. The analysis reports indicate that the final treated effluent is meeting the standards laid down in 

the consent order.
 d. The Domestic and Industrial waste water generated from the both the industries is treated in 

well designed effluent treatment plant. The raw effluents generated from both these units are 
collected in equalization tanks. Before entering the industrial effluent in the equalization tanks.  
The industrial waste water is pumped in to pre-treatment tanks where coagulant (Dicyan Diamide, 
Coaglant EQ ) and flocculants Polyelectrolyte(Anionic Poly Acrylamide Polymer) are added. The 
settled watery sludge is passed through a filter press and the sludge generated is transfer in to 
sludge drying beds. The pre-treated industrial waste water is sent for biological treatment treated 
alongwith Domestic waste water in to aeration tank.  The retention time in Aeration Tank is 3 
Days. From the aeration tank overflows is sent in to clarifier from clarifier the overflow is collected 
in to collection tank from where it is passed in to a sand filter and carbon filter.  Then the treated 
effluent is partly taken for RO plant and partly used for gardening within the premises as informed.    

 e. The analysis reports indicate that MLSS & DO in the  Aeration Tank is 2570 mg/l and DO is 0.0 
mg/l and it shows that sludge development in aeration tank is achieving the required quantity ie. 
2000-3000 mg/l- 6000mg/l., and DO 2.0 to 3.0 mg/l. As per (ASP process) indicating that Aeration 
is in-sufficient to develop the     DO.  

 f. The activated sludge process/plant was operating at F/M ratio at 0.42 per day respectively. The 
standard for F/M ration for ASP treatment system will be 0.25 to 0.30

 g. The F/M ratio is slightly on higher side in Effluent treatment plant as per the standard for F/M ratio.
 h. The quantum of the sludge generated was not recorded.   
 i. The sludge generated from pre-treatment tanks. This sludge contains polymer as it is a chemical 

sludge and sludge generated from ASP is Biological sludge. Both these sludge is collected in 
collection sludge drying beds.  The sludge after dried is storage in poly bags for further disposal to 
authorised TSDF. The company has obtained membership of Mumbai Waste management Ltd;. 
Taloja-Mumbai, for disposal of ETP sludge.  

 j. Analysis reports of Final effluent collected from 24 hours during operation of plant       indicates 
that the consent parameters comply with the prescribed standard limits. However DO fixed at the 
site was analysed. The analysis report indicates that DO in Aeration tank is Zero. The F/M ratio is 
high due to less quantity of waste water generation from the facilities. 

ReCoMMenDAtIons 
 1. The flow meters should be installed for influent (inflow) before taking it for further treatment.  
 2. Records should be maintained of the sludge generated and disposed.  

 1. A mechanism or process for removing scum, grease, and floatables should be provided before 
the equalization tank.

 2. Tree plantation should be continued during monsoon period within the premises in order to 
develop green belt in the surrounding areas.

 3. The ETP plant can be operated /upgraded on full load which is designed for 100 KLD for treatment 
of waste water generated.

 4. The Sulphate value in the final treated effluent is higher   although no limits are given in the 
consent may please be clarified in case the water finds its way in to nearby water bodies.

 5. The ETP sludge sample should be analysed in the Environmental approved lab and report should 
be submitted to Board.



104

 6. The DO level in the Aeration tank is Zero during the performance evaluation. The same may be 
rectify by checking the aeration time, Blower, air distribution in aeration tanks, chocking of air 